ARIDYIV Y7y THYE GT5565 BB R35

ENiREREASE

At S BEPIEER I CREAL T <FEE L
ERREHBREE 4l - A TS IEEE o T <o L)
zliili_“ﬁﬁﬂ Al L_M\—g“aan,baj< e

FEGIE, TSRS ERD A IS T RIBE T,
AIN—HEBEEARmOBRENE R DGEICIL OIS EV LT ORGTEIC HEE<ES

JVN\—kFvk GT55# R35

o ZARDvIVEYRTPYTF Y GT5565 BB R35
i% AR :g
F

& | BEEERm

14020-AN014 RRIvI YRy THYE GT5565 BB R35)
14999-AN004 (IV/N\—hkF+vbk GT55# R35)

L

— F No

IBfIERPAE mE

E04211-N49040-00

A—h—FE &

—v%2 GT-R (R35)

|—|
\
H”-ﬂ
8

VR38DETT

2007/12-2025/08

(] &

ARTEMHFIZ(E TY D DBEIEENNEIZRY £,
AERICIE, F—hFr—Tv— R, ffER/ A —YIEEFEN THBYEE A,
AR EEUT T BIFAEICIE T ERR. BREFRDBMENNEIZRYUET,
ARERICEFEND VIR - DFREEREEHI 90~100kPa T,
ARV YRV THYRES B EFDHERR]
AERIFHKS 9—E2179230F vk R35@—K No.14021-AN0O) ZHF 9 S8Rk L T
WET, HKSL—91932(3—k No.70020-AN107) Z&BADISEI. k&t o3
INAF (7207 TH—)EHBELRDLIEE U, GHRlIlEASIHRIZEEE)
[GT1000/GT1000+h M7y I L —RTAVN—rFYEHEL EITFDHERK]
T34 F X GT1000/GT1000+ EZFDEFHATIET, B HE gL\ e/le<ihE
FHYFEF A,
[(SZEUIHEE :3~4H])
KEHRERRDT=6 . ARTOBYFHF Xz ERIC L DTS
‘JL\TII—’GJJO){%EE(I'CﬂFiﬁ/uo
i3 AT N T IR E D TLV\B o REEEICES U< RYUNEEETI DL
IJ:T*E‘E/UO
T A —S—RIDTENERVET,

Vb3V RZYIFEDIEIC

CE ] DECER

c&&1No.

H N

ERZERND

3-3.01

2025/8

#hix

2025 & 8 BRI (FEiiES. &) MLvF7— IX




=WN

I?IU(VD[C/ZK%‘@:%E?UT ................................................................................. 1

o ol YD) o — G TR T T T TS PETIIRLY 2
Hy{:_ﬂj-:&?i——j ‘H"ﬁ[ R D L TR PRI 3
F Ry L i T P 4
ﬁ{@%/ V"W ZIS(BIFTL) ) sovvecoeesesetecaantareteiatianeteannticieatcsnstcsnstonestonnsscsnsscsnsscsnnss 8
1. /—7)|,//\°—‘VU)ML/ ...................................................................................... o]
2.3 vk \"_\ya)ﬂ'y{r_ﬂj- ........................................................................................ (o]
3. /_7)|//\°_\yg)ﬂyﬁ-|j- ................................................................................... 25
A, BT ERER| S i B T A /7T sererreesturrenrtuttuiiiitiiiiiiiiiiitiiii ettt aes 25
5_ Hy{j-[j-?&@ﬁ éi;:l" ............................................................................................. 25
i el T T T Py PP P PP P TP P Y PP T TP P PR YR PRSP P 26
R AR (D TRfILy =v v oo vveoevssoresseanateonteonestonnstoseatcsnatescascsnasconnssonnsscsnsscsnasconnscannns 26
T IT—H—E"Z [T DLV T ceveveeccccecccccccccsccccccnsccaccccsccccscsccsccscssccscscsccsccsssccscscsscsscscs 26
B iy ) ) b oy — R T T P P PRI 26

[EUSHIC

COEIF HKS ARV yb7yTHRyh-DVN—b Ry ESEVN LTV EIESHICHUNESITTNET,
eI CCERVEES MRt E RN ICREBES B 5O ICAEEHHmAH<IZE L,

BRI TRIIFZICEEHI N TV SIREZETY  Z2ICEALTTIZE L,

B 3 9 BPIERE I CHREL . ABIIEMI T ZAT O RIS I 5 L<ERRLZ ETIREREITOTSET L,
J=RIVIN=Y DRI T BAUIIX — D —RITORIRERE A EHAL TERET > TIZE L,
EliREBRENHFTICEVGAIFEHTZICBALTTIZE L,

AE-8RICDOWNT
@ FEIARBELZLITETF TUVWEES., PR CE=EADGIRIEEE RIRICRHLLE T BIZHICFOTLERES
EUVSFEREIEZRUCVET,
@ FAETIIEFEERER T FEADFERIZITNRNTIEEL,
@ HERXIIF=EN MG MAOMBREINTL., :2EALECEICKUZIFRIEEIC DV THIE—IEEEAL)
MREY,
@ AR/ —VIVERKRUHKSHREEEEZL CLSERADRUT T 284 [C8FSNTULET,
FECEmLS BT I 72551 ARERmDERE - MR UL C DUV THRIEL V2 UDRE T,
@ FEL. FELR<HRIT D ENHBYEXTDTAREREARZEDESZE CHER<IZIL,

@ FEmIMNBEBRZEEDH. tIRDHTFEHR<EEIT S ENHBYET,

-1 - 14020-AN014/14999-AN004



RELDEFR

AETIE TEED LD RETEEAL. HEFRADGIRL NIV ZERLTLNET,

L (EERMEREN REEEEERSBNN 5558

e (EEESISEREN FEEASRRAEES NGB (AR
A\ IR SmRORERNEEI NGRS (IR IS M RE TR N
WIS (PR SRR UBER))

AR E IEUSEEIRV\W272<Te o ICTFEeDiERERZE M I B FL C<IZE LY,

o ds =
= =

@ FEFRMUNKBAEDHIC RO EZTFOTIZEE L,
RN KGR TERL TLIZE L
~EIRRME BR S BRI KRUSTERERL TIEE LY,

® EBEXYI—MILDEXDMOBIERUBHE MK ZFAIET BT RDIEZTFOTIZEELY,
AVEREITORIC, I\ T =D T REEFHNST—TIVI—IFIVERIVAL TEE L,
RO YN TR BHRL VK S [CORIYEFR O THHL TIZE L

® HEHZEIvYFT7YVIIBGAICIIEREDENT. Ty FINTFREDRIEICH T TIEE L,
X EDFFIEBRE T VI YRSV I TR THSIERETO TS,
‘FENDALE THI v yF 7V TIINT I ZHENEIN TR EREH DT SBNHBUET,
DIYRSYIERERICNT RV EERISE FUTTAZ LY REDSZEETT SBNHHUET,

=

® FEMODRMERILABHIATHRNWTLTZE LY,
SAMERULCEICKYEMDFYRAICAY  REDISEET I VHMENSEBNNHYUET,
AROMEEERS STENNHYUET,

® ERZRHBAIC. TI VI —LANZERIDEENFIA0 CI(FTHN TESRVER) ICTHOT
WS EZREELTIZE L,
-REETDIENHBHYET,

® R A IKEEZ YW REL Iz X X THOIMERZEIT OB MBRPISR—R - NI ED T EH 2D
ASBVWEKSICTIRFEMNTTHNTES LY,
YNNI I VRERIC AV IV I VDR T SENHHYE T,

-2- 14020-AN014/14999-AN004



BT Z1T581IC

@ FvhDERENmE/N—Y ) ANIEEHLU THY FT, BYTIFRIIC, B REDRVWC EZHEERLTIZE L,

@ /—IVIN=YDEYTF T - BAUDIEEIL A—H—FITOEFEEEZE L<SFATH DT T,
BRBEENDFTIIRVIZEIE X—H—ICTTEBALIEEL,

@ FAEEDIRWIFEEICIT O TIETVGETF 8L\ 3V I 252 VTS W BT I RR O HEED
BRERICRYET,

@ FEBIL BUHFICHIZYUI VI UDREIEE. RO TESNEELET,

@ 1)UV NMEIGLEYSR TR THESEICRHMT T T<IEI VW MEBLLEITHMHTZITD & MVNEDRUERD
BRUET,

@ KR/ A TER—ZADEEER DI EA NIV EBE LR VWL D ISERU TLIZE W\ A1 IIUAMTE UGS,
DIRATHERO TSIV, @EENR EN STz EFITNITHRITRENABYET,

@ BfHFIEED=H—RICEN T/ —VILIN—YIIBIER TR UR VLD ITREL TLIEEL,
X, /—=RIVIN—YZEUFFT DEEEREX TEMH TRV EL DI BN/ —RIVIN—=YIC[EY—F T Z2 L TLIEE L,

@ T ERITI DERICIE, TDEMICIHU AN ZEFERLTIZS L,

o ds =
= =

NYTI)—DRAFRHEFHST—TIVI—IFIVEBRIAL THSEREITOTIESE L,
4B, RIFY3—MI L DERRREHEEE SBNHHVET,

d2/)\—bkFvhk GT55# R35(0—FNo. 14999-AN004) Z AN EZERA

AETIE HKS GT1000/GT1000+ 7)I9—EVFyhhod—E>% GT55# IC7Yv T —RUTUVWR<ER
(2. F—TRAMFLN N EE R D ERRE FE DB T,

HEMTFICHI=>TIE. GT1000/GT1000+ ZIL9—E 2y CEMIERBBZEDMDFHIETY—MAMFZEERU AL A
£ 24 9—hFr—Iv—DEUH T IN SART N CI AR =5 —ED GTE55# DEYHFZEToTIZEL,
e, N\—YIZAFRUARXHDERZ T DIANT—F OXDITHEEN T TRUIZERGRIE. ARRICITEATLEE A
GT1000/GT1000+ JILF—EFYEhSERIALUIZERRZEFERL TS,

-3- 14020-AN014/14999-AN004



IN—YUZRX

e
No. i 14020-ANO14 14999-AN004 AR =257
SPLEYRPY Ty JVN—kFyk

P1 | I+ J—ZAYZR—IUR LH 1 S

P2 |THV—2ARY=R—ILR RH 1 _

P3 |JIXRNT—h 2 - @50 /NILT
P4 |ZOAF LH 1 :

P5 | OV RH 1 -

P6 %9318 LH 1 _

P7 |93\~ RH 1 -

P8 | F+/\—/\17 No.1 2 =

PO |Fv+2I\—/\17 No.2 LH 1 -

P10 |F+>/\—/t1~ No.2 RH 1 -

P11 |AAIA LY INAT LH 1 1 GT5565 BB H
P12 | A1y INAT RH 1 1 GT5565BBH
P13 | A7 Iy INAT LH 1 1 GT5565BBH
P14 | A V7 Iy IN1 T RH 1 1 GT5565BBH
P15 |o#4—%—/\47 IN LH 1 1 GT5565 BB H
P16 |JA4—%—/\47 IN RH 1 1 GT5565BBH
P17 |2#—%—I\147 OUT LH 1 1 GT5565BBH
P18 |4 —%—/\1Z OUT RH 1 1 GT5565 BB H
P19 |5—hFv—IJv—T57vhk LH 1 -
P20|5—HFv—Iv—T37vk RH 1 -

-4 - 14020-AN014/14999-AN004




e

No. A 14020-ANO14 14999-AN004 2N 23
SPLEwkPyFHuk | JUN—kFyk

P21 |FvYN—/ATTSTvk LH 1 -

P22|FrUN—/S1FTS vk RH 1 -

P23| T ve TR 1 _

P24 | T+ - ZR—ILR AR TV 2 =

P25 |IFYV—RNN\TIITHR Y 2 2 AEPH50

P26 |9—E 7O YNINATHR Y S 2 2 AEP73

P27 | ITFYV—RNNATHR TV 2 2

P28 | AMIVF IR YR AR Y S 2 2 GT5565 BBH

P29 |37yt =7y ARV 2 2

P30|2JdUm—X ¢60 2 -

P31 |2J3dik—R ¢70 L55 2 =

P32|2JdUik—X ¢70 L70 2 -

P33|—X ¢6 1 - L4000

P34|—2 ¢8 1 - () L200

P35|H—X ¢10 L600 1 =

P36|H—X ¢10 L1000 1 -

P37\ —hFa1—T 1 - 15 L500

P38|—€F1—7 1 - @17 L500

P39| \vTa—ILk 716 2 2 Hlem | 7/16 UNs

P40|/\>Y3—mILt M14 4 4 E{ M14 P1.5

-5- 14020-AN014/14999-AN004




=
No. Aua 14020-ANO14 14999-AN004 AR =23
SPLEYRPYTFYE mp7AC =Y
PAT [$SH7v v — PHET2 12 12 $12
P42 DY P— KE14 8 8 $14
P43 |V/\UR ¢58.4 2 - g R
P44 |\VIAUR $90.8 2 - &%
P45|h—R/\UR #40 4 - % b N 47
P46 |h—R/INUR #48 8 - .Q, b N 547
S 300mm
P47 | H—E—Il 3 - = <300
P48|21)—914 ¢6 3 -
P49|21)—914 ¢8 1 -
P50|=wTIL ¢6 3 1 R1/8
P51 |=v Il 10 2 - R1/8
R1/8
- | -
P52 | =w Il LAY 2 66
. R1/8
P53 | TJLR 2 - e
P54|/S0—2F P S A=A 1 - AReILe
P1.5
P55|0UvY T - O $7.8
P56 | J1vT10 1 - AN6-¢610
P57 |31 NS 1 - ®10
P58|/\DU—J0O0—J4I)L5— 2 - e
P59 |h—2o5F ZEN15 14 - 6
P60|"—2o5 7 N30 5 - »8

-6 - 14020-AN014/14999-AN004



e

No. A 14020-ANO14 14999-AN004 IZIN s
SPLEYrPYTHyh | JVN—bFubk
P61|ik—205>F ZIEM 55 6 - $10
P62 | AR—t— 1 - ‘7’6t'1‘7’01 2
P63| 752 2 - R1/8
P64 | 915y~ 10 - e
P65 |RILk M6 L10 6 - M6 P1.0
P66 |/RILk M6 L15 1 1 M6 P1.0
P67|RILk M6 L25 1 - M6 P1.0
P68|RILk M8 L15 2 2 M8 P1.25
P69 |RILk M8 L20 7 7 M8 P1.25
P70 |/RILk M10 L25 2 - M10 P1.5
P71|i)L M10 L40 4 4 M10 P1.5
P72|RyURILE M8 L22 2 2 D M8 P1.25
P73| MoV M8 L25 2 2 D M8 P1.25
P74 |F vy FRILk 3 ; &R M10
P1.5
P75| 27 UL RF vk 6 4 Nad M10 P1.5
P76 |)L70OvIF vk 12 12 M8 P1.25
P77 | FL—~Ivr— 6-13 7 - M6
P78| FL—rDvir— 6-18 1 1 M6
P79|FL—~Ivv— 8-18 10 10 M8
P80| FL—hTwr— 8-22 3 3 M8
-7 - 14020-AN014/14999-AN004




HE
No. ALt 14020-ANO14 14999-AN004 AR =25
SPLEYr7YTHvk JVN—kFyhk

P81|TL—hTvr— M10 2 2 M10
P82| 2F UL RTYr— 12 8 M10
P83| 2 TUZTTYUr— M6 7 : ED M6
P84| 2T Iy v — MI10 6 4 ED M10
P85| 25w AILN 12 12 M8 P1.25
P86 | ERREHAE 1 1 e
P87 | ERREHAE 1 1 YIRN—h

HEmIN—Y 2 (RI5EY)

22, RE HE AR =
)X7—I0-J45— | GO4513-K00410-00 2 s

-8- 14020-AN014/14999-AN004




1. /—=RIIN—Y DI L

(MNITZ— II I I—RTFv—Iv—% XA—N—FfTOEREREEI RV BUALE T,

TRINAZ
-BEAYTSHmESYETOT BfFITE T FTRAILENTIZEL,

2. FYSN—Y DR

2—1 IND—=RFTPIVITZM4ODZEE [ K/I\RIVEDFH )
(1) ®DIST—RFTPIITSAIINA T ) —<IVINA TS TERUNUET, (B 2-1-1. 2-1-2)

SIS

(2) IFAMINNATEBFERD./—IINA TS T (THRY
7 BN AT E T, (B 2-1-2, 2-1-3) BEH

‘P57:9314 NN X1
BER: /<IN TS T X1

#EHMIFHILD N-m(kgf-m) T=7(0.7)

(3) INT—ZFP)T A=A IIZON) T B F ., BRI

BRUMFET, (B 2-1-4. 2-1-5)

#HMIFRILY N-m(kgf-m) T=15(1.5)

‘P54 NT—=RFPUIT 1A X1
‘P55:0U27 X1

-9- 14020-AN014/14999-AN004



(4) D4vTa00%INT—RT 70T A=A ICERUAHT
353_0 ( 2_1 _6)

K—2 10 L600, IAVTAT
k257 wEmss [/
‘P56: 19T 127 X1 N

#EHMIFHILD N-m(kgf-m) T=15(1.5)

2-1-6 WG —bFa—T 591597

(5) =X $10 L600 ZETVSES (K9 500mm) (T ik—2 $10 L600.
LEd, "—2252F ZIEN55
VT —bF1—TEBIRES (89 430mm) [CHIRTL T
=2 @10 ITHEFT,

(K 2-1-6.2-1-7)

‘P35:7F—X ¢10 L600 X1
-P37: VT —hFa1—T X1

(6) h—R P10 D1V TAITE)—IVDINT—RT TP T I T ITHEHL . h— 2950 LEN 55 TREE
LET,

K= $10 BRSATVITMPEDMDEDICTFHLENL DI 515y TTRELE T,
(®2-1-6.2-1-7)

‘P61:h—RUZ2F ZIEHING55 X2
‘P64:591=v T X10

2—2 TVIIRIVOBMIF

(1) /—<IVIIIRIINEEH L. FYNARDI DY
IR ZEERVUMTETS, (M 2-2-1) Frv iRt FL—RDvv—M10
P23: TN X1 (A
‘P74:F+yTRILE X3
-P81: 7L—rJwv— M10 X2 FryFRIVE
wEDRHFIILS Nem(kgf-m) T=48(4.9) P
X 2-2-1 P

-10 - 14020-AN014/14999-AN004




2—-3 IFYV—AYZR—IVEDEUTF

(1) R&ZYRRIVNETIF - ZR—IVRLH & RH
([CHRUMHFERT, (2-3-1.2-3-2)

P1:Ix -2 =R—JUR LH X1
‘P2:ITFV—AVYZR—IUR RH X1
‘P85: X5y RNILE X6

Nl
#HMIFRILD N-m(kgf-m) T=13(1.3)

PEINAR
‘HKS GTI KU GTI ¥—E2FYDR5YRRIVNIMERTEEEA,
-BHTERALLRIE X9y RV OREAHAA SN CERLE T,

(2) IV —2VZR—I)LR LH & RH &IYIC
BUAFET, (F2-3-3)

P24: T - ZR—IVR AR X2
-BER: /—<ILFvk x12

DT RILD Nem(kgf-m) T=48(4.9)

(3) BEAD./—VIVIFJ—ZAIR—ILRAN— LH & RH ATFJ—XbYZTiR—JUR LH & RH [ZEW
HFoNB L5 FHEDEREMTUET, (KB2-3-4.2-3-5)

BFER: ) —<IIF )R ZR—ILRA/N— LH X1
BFER: / —IIF RN ZR—IVRA/IN— RH X1

TRINAZ
I IERDIERCTITVWE T,

-11 - 14020-AN014/14999-AN004




2—4 F—RFv—Iv—OEfHT

(1) BEEY—hFv—Iv— LH & RH DOERLnENS
TS5 M14 =AU TOROIEECBERLED,
(2 2-4-1.2-4-2)

BFE: Y—hFv—Iv— LH X1
AlEE:Y—hFv—Iv— RH X1

O

(2) BERTST M14 ERDvIv—E9—RFr—Iv—
LHERH DBGRAIE(CERFFE T,
( 2_4_3\ 2_4_4\ 2_4_6)

BFER: TS5 M14 X2
BER DY v— X2

BERTSY M4,

fEHFHFIVD N-m(kgf-m) ST —

T=36(3.7)

(3) RPYRIRIVNES—RFr—Iv— LH & RH ICEWUAIT
F9, (B2-4-4,2-4-5,2-4-6)

‘P85: 25V RNILL X6

HEAAMA

FEHMIFHILD N-m(kgf-m) T=13(13)

TRINAZ
-BHERALLRIE R 9w RV OREAAAR SR CERLE T,

(4) =TIV 6 ZIY—RFv—Iv— LH O TLvt—
NI TRV TED, (2-4-7)
‘P50:Zv IV 6 X1
DA FRILD Nem(kgf-m) T=7(0.7)

FRIMZ
“RUBDIC PTFE U=V T—THEFERALET,

-12 -

O

14020-AN014/14999-AN004




(5) y—RFv—Iv— LH & RH IV —X~YZR—ILR
LH & RH [C—&DM8 S hafE> TRIBALE T,
2-10 FvIN—=I\1TOEYFFTESIBL T, P8:F+v /N —
N No.1 ZRAHFU Fr I IN—=INMATRT DRIk
EFHUBRWCEEMEALE T, T D55l 59—

BO M8 T v
NDI T EA TV T—I\II T DEEZETFEELE T, _Hé‘@ \{&,’f}ﬁ&;
(2 2-4-8. 2-4-9)
- MO RER - —ARDM8 v X6
PRIR
Yy NAD M8 Y EOY Ty S CTREENRER = 6).
—H&D M8 TV TIRIEAL TSTEE LY,
AAIINA T DA —5— A TDEUHFH LB B R
FEEL THE BDIEEN A L— X TY
T AAlED D) TSR EMEL TRERIGSIC (SR
DE N
A= Fr—Iv—HTREEZTEUEHEAICE. (6)(7)
DFETHMFTTIIZS L, EN\TRIVER
TvTAIT
FHEIEE Q

(6) ¥y—hFvy—I+v— LH & RH Z=—FFHL. Y-\
ITEEETD &V INURD 1,/4UNF v hE#ED
fHF£9, (LH-RH. 1477 (B 2-4-10)

BRI Nemikef-m) T=14.7(1.5)
(7) S—HFr—Tv— LH & RH OOV TLyF—NITD5 Q Q

RIS TOMONIVNERDAHTET
(LH-RH. &6%77h) (K 2-4-10)

DTV Nem(kgf'm) T=7.5(0.8)
(8) #—hFv—Iv— LH & RH &#IFJ—IAYZTR—IUR
LH & RH ICERWfHFET, (LH-RH) —
(2 2-4-11.2-4-12) P s -
IS4vk LH

P25: T —RNN\TIITHR T X2
‘P76:)LDOVIFYE X6 BEA

fEDAHFILY N-m(kgf-m) T=20(2.0) O

2alAeR Ik M8 L20
BHSERALERIE R 9y R RIVNMAUERICERULERT 2-4-11 Sy — 8-22

-13 - 14020-AN014/14999-AN004




(9) ¥—hFv—Iv—TJS vk LH & RH 2T I 0ICHE

HULT Y—ihFv—Iv— LH & RH [CBRUMITET,
(4 2-4-11,2-4-12)

‘P19:9—RFv—Iv—T37vk LH X1
-P20: 59— Fr—Iv—TZ vk RH X1
-P69:RILS M8 L20 %2

-P8O: FL—hDyiv— 8-22 %2
-BfEA: /—<IURILE M10 x4

T ~IL2 N-m(kgf*m) M8:T=18(1.8)
M10:T=48(4.9)

2—=5 ZA1IVINATDEMHF

(1) AIWAVLYRINAT LH-RH ZEMSIHRIICT? 70—U. 24

BAZLELER T, (H2-5-1)

P11:AAINAILYNINAT LH X1
‘P12: A1 LYEINAMT RH X1

9—RFv—Jv—T 5k RH |

=
O

MLk M8 L20.
FL—hDvir— 8-22

P

TPREINAZ 7KF
cIVIRIDIND D 3—RIVE
M12(3/—~ IV EBERL

EX

KAEA IV ERBEZ AL
F3ICLTLREE L,
ZAVRIFHLT DL

ATY, (H2-5-2)
2) #AANALYbINAT LH 25— Frv—Iv— LH &
TOIIICEMFFET, (B 2-5-3)
P39:/\Ua—RILk 716 X1
‘P41 ATV — RIF12 X4
BER:AIVA/—<IVINI3—RIVs M12 X1

fHMIFHILD N-m(kgf-m) T=27(2.8)

(3) A1 YRINMT RH 99— Fv—Iv— RH &
T DICEMTFTET, (B 2-5-4)

-P39:/\Ua—mILk 7716 X1
‘P41 ATV — REE12 X4
B{ER: AMIVA/—<IVIN T 3—hRIls M12 X1

fHMIFHILD N-m(kgf-m) T=27(2.8)

_14_

B

A

14020-AN014/14999-AN004




(4) AP IR YRIAT LH & RH Z9—RFr—IJv—
LH & RH [CHRUAMHTE T, (B 2-5-5, 2-5-6)

‘P13:AAMIVTPININAT LH X1
‘P14:AAIVT7IIN1T RH X1
‘P28 AT ISV TR TV X2
‘P69:RILE M8 L20 x4

‘P79: FL—rJviv— 8-18 x4

#HMIFHILD N-m(kgf-m) T=18(1.8)

AN P

O

MLk M8 L20.

FL—+Dvr— 818

AMHFBICAAINT IR YSINAT LH & RH Z2I770—U. TV IADBYEEAZRAEL TIEE L,

(5) AAIVTIRINA1T RH MRS TIvTREFHUBLED
(S .ITIIRIUMNIERUVE T, (H 2-5-6)

‘P66:RIL M6 L15 X1
-P78: L—rDJviv— 6-18 X1

DA RILD N-m(kgf-m) T=7(0.7)

2—6 JIRNT—FDOEMTF
(1) PYN——2MBEZEET, (E2-6-1)

‘P3:IIRNT—bk X2

O

A BEE

@ XTIV ITHRUSELT HETHENNBUET,
- IN\—=YUZXk No.P8TMIIANT—rEUIEIAEESHRL
T<EELY,
- SST.XF TV AR EZRWTIEEETT O TET L,

LH:#45° RH:#730°

/N

2-6-1

(2) ZvTIvep6.ZvTIb LB, TSI ZVIRNT—MIERUAT
TIEEERZ T\ T, (K2-6-2)

‘P50:Zv IV p6 X2
‘P52: =)L LB X2
‘P63: 755 x2

DA RILD N-m(kgf-m) T=7(0.7)
TRINAR

-RIBRDIC PTFE —I)LT7—FEHERLE T,
-15 -

757

14020-AN014/14999-AN004



(3) VIR —bEIFJ XY IR—IUR LH & RH (CEXWAT
RH
FEY, (K2-6-3) RH

-P44:VI\UR ¢$90.8 X2

DA RILD N-m(kgf-m) T=7(0.7)

TRINAR
JOVNN1T LH & RH Z AU TTANT— OB
BEZREUED,

-BHEBALERIE VN R ORIV UERICERULE T,

2—=T7 J—RIVIA—=F—I\1TDOIT

(1) EOMET A TETWLET. (”2-7-1)
R
I
(2) TSIz BT DIERITET. (”2-7-2) Tmm
7mm

(3) /—RWIA—5—IATDITANT —bEFBUME [

BICHEEL, MU LT, s |

ZAR—— T T 54y R T ORI NS AN~

BT, (2 2-7-3) g

P62 AR—H— X1
-P67:RILE M6 L25 X1

P77 FL—RDv— 6-13 X1 O %
P83: 2T IV — M6 X1 ‘\

fEHMHFILD N-m(kgf-m) T=7(0.7) THES

TRINAZ
SBEOHDYIC TKh—R TR I 2 AFEHUET,
- COBE WY N TITHRIF IEDITTE L RNV K S ICU TERURHTET,
-16 - 14020-AN014/14999-AN004



(4) P13 IATEFHURNEKDICH8 A TEHITET,
(K 2-7-4)

2—8 A—\Fyv—Iv—I4—5—I\1TOEYFF

(1) D#—9—1\ATZBHFRIIC T T 0L, YPEAZERALL
LEd, (M2-8-1)

‘P15:94—%—I\1~ IN LH X1
‘P16:794—%5—I\17 IN RH X1
‘P17:794—45—I\147 OUT LH X1
‘P18:94—%—/\1~ OUT RH X1

PRINAR
BORT VI RIDBER/ — IV a—iRIbk M12 &
KAZEERALET, (B 2-5-2.2-8-1)

(2) 9A—9—/%M7 IN LH £5—RFv—Iv— LH &
IOIVICEIMITETD, (K 2-8-2)

‘P40:/\U3—mRILt M14 X1

‘P41 SRV — PHRI2 X2

‘P42 800w v— RIR14 X2

-BEA: KA/ —<IVIND 33—V M12 X1

Dt RILo N-m(kgf-m) M12:T=27(2.8)
M14:T=36(3.7)

(3) /I IFxJ—-AYZR—IVRAN— LH &I+ —%5—
INM T OUT LH EFHUBVNESITINTUCERUAHTE T,
(K 2-8-3)

-P65:RJUs M6 L10 X3

‘P77 TL—rDviv— 6-13 X3
-P83: XTI T v — M6 X3

B/ —IIVIF I ZR—IUR A= LH X1

wHMIFRILD N-m(kgf-m) T=7(0.7)
TPRINAR

- BHTERALLRIE NIV DR UERICZERLE T,
- ’|'7 -

B
B

O

14020-AN014/14999-AN004



(4) 94—9—I\17 OUT LH #5—ihFv—I+v— LH ICEURHTE T, (F 2-8-3)

‘P40:/\Ua—RILs M14 X1
‘P42 AV v— RE14 X2

DT HILD N-m(kgf-m) T=36(3.7)

(5) 9#—%9—IX1F IN RH &5 —HRFv—Iv— RH &
TUIVICEIMITET, (K2-8-4)

P40:/\U3—mRILs M14 X1
‘PAT AV — RFE12 X2
P42 5 DI v— R4 X2 -
EERKANYTa—RILs M12 X1 B

Dt FRILD N-m(kgf-m) M12:T=27(2.8)
M14:T=36(3.7)

(6) IA—%9—I\14~ OUT RH &%9—hF+—I+— RH
ETVIVITEIMITET, (K 2-8-5)

-P40:\T3—iRILk M14 X1 Q
‘PA2: RV — RE14 X2

‘P69:RJLE M8 L20 X1
‘P8O: L—rDviv— 8-22 X1

HILk M8 L20.
HAIFRILD Nm(kgfm) M8:T=18(1.8) 7°|/1;|*';“J98‘\"— %_22
M14:T=36(3.7)

(7) §—Fr—Iv— RH EFHUEVKSBER/—VIL
IFJ—RAZR—)URA/N— RH ZANTU CEWAT ANTERSY
9. (M 2-8-6)

-P65:RILS M6 L10 X3

P77 TL—rDvIv— 6-13 X3
‘P83: XU v— M6 X3

-BFER:/—VIVIFJ R ZiR—)UR /N —RH X1

FEHMIFHILD N-m(kgf-m) T=7(0.7)

AN P
B EFALERIE TRV DR UENCERLE T,

-18 - 14020-AN014/14999-AN004




(8) M./ —<IVik—RENMTLT/—<IVIA—9—IN1T
([CEUfHFE T, (B 2-8-7)

ANL—RER 15mm [CAY

(9) BNKSIC Th—R ¢$8 THKEEZEITVET, (] 2-8-8.2-8-9)

|/f—2 #8 L40mm

[m2-8-8] [zU—o11 48]

‘P34:1"—X ¢8 [40mmICAHvE X1 ]
‘P49: R )—I114 ¢$8 X1
‘P60:1h—RU527 ZIEI130 X5

2-9 20V \1TOEMTF

(1) BEARD./—IVA/Feotr—&/—~ IOt —%
13722000147 LH & RH ZZAa05—KF+
—I v —EVIANT—MIEUTE T, (B 2-9-1)

‘P4:70OUNNAT LH X1

-P5: 70NN RH X1
‘P26:9—ETINYNNATHR T YE X2
‘PA3:VI\UR ¢58.4 X2
‘P76:JLDOVOFYE X6

B/ —~IVAFEot— X2

BER: /—< IO — X2
#OMAIFRILD Nem(kaf:m) VINUR@58.4:T=4.5(0.46)
IOy oFrvb:T=20(0.2)
A/FEH—:T=50(5.0)
Oxtot—:T=50(5.0)

TPREINAR
BHERALLRIE Y — R Fr—Iv— LH & RH DXV RRIVMAUERCERL TIEE L,

-19 - 14020-AN014/14999-AN004



(2) BER/—<IVTSyhE70U8N1 T LH & RH [
BUHFTET, (1 2-9-2)

‘P70:MJUk M10 L25 %2
‘P75: A7 LA TV X2
‘P82:RF7 L ATy v— X4
‘P84: XTI v — M10 X2
-BfEA: /I TSk X1

wDMTHILD N-m(kgf-m) T=25(2.5)

TRINMR

- TSy ME/ = IVARR ATV EAEIE SRiFSE CERU TR T,

(3) BBED TS —/\1 TEH TR CLL T D& EERLE T

‘P7:IFJ—RNNATHR Y X2
-P71::)U M10 L40 x4
‘P75: X7 LR Fvk X4
‘P82: AT AT — X8
‘P84: X wiv— M10 X4

FEHMIFRILD N-m(kgf-m) T=25(2.5)

2—10 FvIN—=IN\1TOEYHF

(1) FPUN—14T NoEFPUN—/t4T No.2 LH & —
S—IRFr—Tr— LH ICRUATET, [5zRIk M8 125 |

(22-10-1.2-10-2) | REVIRILEME L22 |

‘P8:F+I\—/\1F No.1 X1
PO:FvIN—/\17 No.2 LH X1
P29: 0Ly H—7 oy NIRRTV X1

‘P30:2dUi—R 60 X1 E/TI_\“JL/%O?
‘P45:7Kh—R/NUR #40 %2 TAYTA Y
‘P72: &)Lk M8 L22 X1 =

2-10-1
P73:1R5URILs M8 L25 X1

P79:7L—bDwi— 8-18 X2

DTV Nem(kgf:m) H"—RI\UR:T=4.2(0.43)
M8:T=13(1.3)

PRIAZ
F\VRNEBEF v UN—)T NoT ET1UTAVIH
T URBIC LU TSNS SERUMITET,
(®2-10-1)
F U=/ A TERTADFHLRNLS (I B
FEL TSN,
2-10-2

- 20 - 14020-AN014/14999-AN004



(2) FrIN—=IN1TTS vk LH 2T I ICRUMITET,
(E2-10-3)

‘P21:FvIIN—=IN1T TS vk LH X1
-P68:iJLs M8 L15 X1
‘P79: 7 L—rDvir— 8-18 X1
BEA:/—<IUiIUk X1

wHIFRILI Nem(kgf'm) M8:T=13(1.3)

s

(3) FvIN—=I\1T No.1 &EFv2/I\—/\17 No.2 RH e e

E9—IRFv—Jp— RH [CBURTET. (@ 2-10-4) IV MBLZS
RYRILE M8 L22
‘P8:F+I\—/\17 No.1 X1
‘P10:Fv>I\—/\1~ No.2 RH X1
‘P29 0Tyt —7 O YR ARTYE X1
-P30:2)3ik—X $60 X1
‘PA5:R—Z/INUR #40 X2
‘P72:RPUi)Ls M8 L22 X1

-P73:MFUiRKILS M8 L25 X1 2-10-4

‘P79:7L—bDwi— 8-18 X2

DTV Nem(kgf-m) H"—RI\UR:T=4.2(0.43)
M8:T=13(1.3)

AN P
TN\ ATERT A DTHURNL S [CES B ZEREELR T,

4) FroN=I\MTTZ vk RH 29 VICBRUMITETD,
(K 2-10-5)

‘P2:FvIN—=I\1T TSy RH X1
‘P68:RILN M8 L15 X1

‘P79: 7L—rDwiv— 8-18 X1
BFER: /—<IUiRIUs X1

DT RIL2 N-m(kgf-m) M8:T=13(1.3)

TRINAR
T N=I A TERIVSFESUVRNL S [CERIMIFER T,
T IN—=I\ATERT A DHFHURNL S [CERIMFETS

-21- 14020-AN014/14999-AN004



2—11 DIRM—DEE

(1) HOKSICEEEITVET. (B2-11-1.2-11-2)

EVC/NLT
|3t

IRNT—
Or—7—2X

(¥t

t

IIZANT—k

O7—7—RICHEHR

‘P33:7h—X ¢6 X1
‘P48:R)—11 ¢p6 X3
‘P59:7h—RXO527 ZIEN15 X14

TRINAZ

BRI SHEREVCICERT I 2 EERRRICLTVET,
-EVC/NIV T ER—ZDECEIFEVCOEREI > TYERZEITVE T,

2-12 H—EI—IVDOEMHIF

(WO —EI—-VZEBEKICBMITET, (K 2-12-1. 2-12-2)

‘PAT:HF—F—)L X3

2-13 IUIVMOESE

(MIIUHSEANL TV —VIVIN—Y 7 X—H—FTO R EmE8S VBT, TV U Z BB EULE T,

AP

O3V INATOEYHF . T D D ZEmABEUZICITVWE T,
- TOIDEERICERT SR CT O3 I\ TEBEFNTHT 2 HENHHUET,

-22 -

14020-AN014/14999-AN004



2—-14 Ho23VIN1TORYST

(1) DIViR, 2V I h—RZES 023247 LH & RH
[CERUAHTE T, (B 2-14-1. 2-14-2)

‘P6:TOIVINMMT LH X1

‘P7:0232/\17 RH X1

‘P36:1—2X 610 L1000 [300mm [CHvVE Xx2]
‘P38 —EF1—7T [250mm [ChHvk X2]
‘P51:ZvFIL 10 X2

‘P53:TJLik %2

‘P61:7h—RU52F ZEIN55 X2

fEHHFILD N-m(kgf-m) TR, ZvFIL:T=7(0.7)

PREINAR
‘TIVREZYTIVD RUEDICY—IVT—TFEERLET,
T —EF 21— TR CEEUSEIEE CHAFRE S CRIEL TIZE L,

(2) 492320/ 7 LH & RH &&Y—hFr—I+—(CHW
I T R— ¢10 ZEEAYRAN—DTO—/I\1=v T
10 [CERURHTET, (2-14-2)

-P31:2U3di—X @70 LB5 X2
‘PA6:TR—RINUR #48 x4
‘P61:h—ROS52F ZIEIT55 X2

#HAMITRILY N-m(kgf-m) T=4.2(0.43)

PRI Z
RIS/ TETP IO~ RBEAELELET,

(L—2200% 923 MW TLWR W EREDES)

(3) BBE HKSI9—E2H% 02324y RISIDEGERHELI—E
B02avF vk R35 OB O30 N1 @b iEds
T B3I LIH & RH ICBRUAMT T /ND—J0—
A ARV T EY, (K2-14-3)

-P32:2)32m—X ¢70 L70 x2
‘P46:TRh—RINUR #48 X4

DT RILY Nem(kgf-m) T=2.5(0.25)
TRINMMRZ

AEmIIHKSI 99— 2509324y~ R351ZHAT SEamEke L TWVERT,

I\ TEDVEG B MDIT7—1 27— OEmEDHAIFTEX B Ao

HKSIL—22 9% 523 0 i BB TE R B A CROR—IZSRRUTIZS L))
BINOPREENWME T,
BT VT IC LTI E I3 TV D IF AR EBHAT T ICHEICE SI5RtHYUET,

-23- 14020-AN014/14999-AN004




(L—220 0003 MW TV SEEDIZS]

(3) L=y 00 a3 IMBOI7IO—74 F9—% . BFeDT o3\ T L TS,
GT1000/GT1000+E&EEmMIHE. o3 M T EEEA TIT DT, TFDFRXFERLZEITET,

Hl5cEbam
A e #HE AR e
#2023V 7 |G17811-N49080-00| 2 S—E DI TFY MERERR

(4) Y23 IN(TE248 I TET,

C OB, BERD./ — VTP IO—A—9— U —IC/HWT PR/ VT 70— X5t~
WSOUIITHOD3 I\ T+ AF RN L SICLET,
(2 2-14-4) A

AR—H—

BRI AR—— ¢p4-012 t1.5 X4
-B#EA: RVt M4 L10 x4
BER: / —VII7IJO—X—49—tt— %2

#HMTRILY N-m(kgf'-m) T=2.5(0.25)

(5) Yo2a3IINATEHH3 VM T LH & RH [CERWAHTFT
ND—DO0—=EamAlCERVATET, (F2-14-5)

-P32:9)32VKR—X ¢70 L70 X2
‘P46 TR—RI\NUR #48 X4

#HAMITRILY N-m(kgf-m) T=2.5(0.25)

TRINAMR
— T3 AEOIAUR—2R G 60, eIV
#AOIHEFLEE A
SRR NE T,
AR T4 | k> T T 5 A BD T T AA R E AL T T CE 3 18A 65U T,

2—15 /NJ—20—J14I9—D7ia

(1) y—E o3 rxyvk R35 XEL—I0 00030 DEEESBL CAamEln/\D—J 00— NMEEiE
L LR /IND—20—J 14 )V —1Z3H8L THERMH I TSV, (E2-14-3, 2-14-5)

-P58:/\0—J0—J4)LF— X2
TPRIAR
{CDFYMNIRBO/NT—T0—T 1 VI —Id BHERATY . NE CIFMERULRVTZT L,

{TOUVRMRBIOBRE Y—EUT O3 F v RFL—U0 T 03 UNMEDINT—2J0—-J 15—
(B 2 B) ZERLT<IZE,

-24 - 14020-AN014/14999-AN004




3. /—NIVIN\—"Y DEMFF

(1) B TWV/ =N IVIN—"V 7 X = —FATO R RERRS eV \ERU T E T

(2) INYFT)—=DRAFT RIHEFTT—TIVI—IFIVERIUMITET,

o= =

=H

® T—III—SFINERYMITBHIE YRS EBNTIEE N,
— BEYI—MISBRE. USBERROBIARU A KEDBNSBYET

4. HsEHiEREIC L d Yy T4

(1) F-CONREZBW\WTEIYT1 0T &A1 ZvoarntyT1 00 &T0WET,

(2) EVCEZERVWVGEGEFRIEE TR T,

(3) BEBEIRDU TERMAR/IN—0 S5 J1—TIVik T T1—TIA I TH9—53HUFET

5. RFIFERTRDOMEEE

(1) BRI TR, w9 THREIRT L [1a8HR | MRIEAR ), TEITISIRB OB BRE TV E T,

TRINAR
- TV EEBERIFEERE E(TRVWKDICLTPARI D TERL TS LY,

# 3 IH B MREMRT | RENE | (SR | ET
INA T IR—REBOEEMNE SN D TLVRL,
TR—RICRUIOEEDRF AR,
R—R I\ ROFEEICHFER D TL\DH%
IV -y MENHEEICHEE D TL\D N,
BT 78R MhDERGRE AL TULVRLDY,
EfHF 728 Lo MBS N TS D,
T—=TJIAA—=ZFIVH T ) —D A F R CHEEEICEMS T T D H
T ARV —IDHF) ~LDEICH D H
BEHDSI7HREN TR,
BEDSAA IV - BEIK - BRRENLIETR DY
BZMMUZE 2. 3 BITUVBERAZRBREN TR,
BhmlC LB THEHRD,
BUFH 72BN ESIC/EEIL TL\S D (BIERUEHRRR C K 5E:R)
SREEREICR DTSN,

O] |O|0|0|0|0|0|0|0

O|0|O| |O|0O|0

O|O|0|0|O

O|0|0|0

(2) BREEESHR TR NIN—RUOT I HIN—ZEOL TYEEL TOVEHAEICIE, oY [CEMST R,

LLETERIEHR T T,
-25- 14020-AN014/14999-AN004



R 538

@& HEELL LTI, BEZEEER I DRICIINT BHEAREIT > T,
- Eﬁ:‘ﬁ*ﬁ'i |*“5’f/ \\_ODEEE{ET‘\E—O M‘f%b? < 7::“_;\_ L \o
- 1= a7 UTEHIN TV S BRSNS FPEEE AL T<IZE L,

@ TS IIHETIRRICIHU TEELTIET W, FFULIFFFEEEICHSBVEDELSIES L,

@/\T—J0O—J 1LY —IXEEIN IR TIZE LN,
—#EERmHKS XZ—/\—/\TJ—2J0— ¢$150 3AERT1I)L5— B8R 2 By1~
2l ND—20—"J1)5— (@E:G04513-K00410-00) L—REH (J1L—)
- WEZ:3,000~5,000km C &, FzI[E 3~6 hEHI E(3FRLTSIZE LY,
~REULGBNOBRIRRICE DTl LEEOHERRTPREIVERLS T 1 IV —EHRT DNEBEN G DHZREHYET,
—BEFENNME T T 5728, T1IIY—BREREURLTIZE 0,

@71 JUIFERAICZHRL TS,
~AIVEIET BIRCIF HKS TI A —X (BB 40 LLEZEHER) 7= CfER<IZE L,
- HEE%:3,000~5,000km Z& X(& 3~6 7 A EITRFRLTTZE L,

@DV 17V DEFEN CIERERITI DWEN HDIFAIX. FFIRICHEKRL TTIZE L,

5 - IESOMI

@ HEFDEEIHERT BE TIIHEN OHUE 3 T BPEEEICHGAL T<IZT L,
@ ETHh £E BR - EFDEEN o H5GICE HSEDEARHC DOV T < SEmMOIURERAE /e > TillL T
<FEELN,

o g= =
=H

@ EN(AAIVi5EIK- KD HELU TWSIERICIIHEIC T I D E SRV TIZE L
- REDGE A1)V -FENICKUERADEE SBNNGBYET,

@ ETHHENETERFEZRUBAIRESICETERILL. AR ENTUWVRVWAREEIL TTZE LY,
FANENHEC TVBIEAICIE TOI VZEBREIL RN TIZEE L,
- FFEEICENHETHS ED K SICEU TLVSMRRZE ST EREMRL TTES L.
© FIVENHV EVERIT ZREEZERTHREVEDE ORI CINESENFEERL THIBL T
LY
- WY EFPBEEEDIERICREOTTIZE L,
BaZE A1V ENICKYERADEE SENDHY T,

7PI9—H—EXICDWNT

O FEGICEHTSHMVENE L EFEEEFRIEEE LOBRGTER THELAENESES L,
@ FENGEHABE. FERUICEET S ENHUETTDTHONUHT TELSIZEL,

i T ORDER

@ FEGZEDTONDEEIE MTRDA—F—D7zh I CBUEEAEE —HEICHELIET L,
@ A mEEmEL YN IRRICIE, B EFEEEICHREL T<EE L,

- 26 - 14020-AN014/14999-AN004



&t TYvF-r—-IR
T418-0192 sHHAEEL=rdbil 7181

https://www.hks-power.co.jp/



SPECIAL SET UP KIT GT5565_BB R35
INSTALLATION MANUAL

Installation must be done by a professional.

Read this manual prior to the installation.
Always have access to this manual as well as a stock service manual.

This product fits only the following vehicle.
Should the model of your vehicle not comply with the application of this product, contact the seller at your
earliest convenience

SPECIAL SET UP KIT GT5565 BB R35

PRODUCTNAME | coNVERT KIT GT55 for R35 GT1000

PURPOSE AUTOMOBILE PARTS

14020-AN014 ( SPECIAL SET UP KIT GT5565_BB R35 )

PART No. 14999-AN004 ( CONVERT KIT GT55 for R35 GT1000)
MANUAL

NUNBER E04211-N49040-00

VEHICLE NISSAN GT-R (R35)

ENGINE VR38DETT

MODEL YEAR 2007/12 -2025/8

* The engine must be removed in order to install this kit.
+ This kit does not include the Turbocharger, the fuel parts and engine management parts.
+ Upgrading the engine internals and drive trains are necessary to use this kit.
+ The boost pressure setting for the provided Wastegate is approximately 90 to 100 kPa.
+ Estimated installation time : 3-4 Days.
[FOR CUSTOMERS WHO PURCHASED THE SPECIAL SETUP KIT]
This product is designed to be used in conjunction with the HKS Turbine Suction Kit R35 (Code
No. 14021-AN001). If you have already installed the HKS Racing Suction (Code No. 70020-
AN107), please purchase the Suction Pipe (Air Flow Adapter) separately.
(Detailed information is provided in the main text)
[FOR CUSTOMERS WHO PURCHASED THE CONVERT KIT AS AN UPGRADE FROM
GT1000/GT1000+]
The Suction Pipe from your GT1000/GT1000+ can be reused with this product.
No additional preparation is required.
2 This kit was developed exclusively for racing use only. HKS will not be responsible for
engine and/or transmission damage caused by the use of this kit.
2% This kit must be used without the catalytic converters. Because of this, the vehicle
cannot be driven on any public roads or highways since it may not meet emission laws

and/or safety regulations.
2% Any vehicle with this kit installed may void the stock manufacturer’s warranty.

REMARKS




REVISION RECORD

Rev. Number Date Details
3-3.01 2025/8 1st Edition

Published in August, 2025 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)

INDEX |
NOT|CE/A'|‘|’ENT|ON ...................................................................................................................... 1
SAFETY PRECAUT|ONS .................................................................................................................. 2
BEFORE |NSTALLAT|ON .................................................................................................................. 3
PARTS L|ST ..................................................................................................................................... 4
REPA'R PARTS (SOld Separately) ....................................................................................................... 8
1 . REMOVAL OF STOCK PARTS ........................................................................................................ 9
2_ |NSTALLAT|ON OF K|T PARTS ....................................................................................................... 9
3_ RE|NSTAL|_AT|ON OF STOCK PARTS ............................................................................................. 25
4_ SE"‘”NG BY OTHER PRODUCTS .................................................................................................. 25
5_ CONF|RMAT|ON AFTER |NSTAL|_AT|ON .......................................................................................... 25
MA'NTENANCE AND MANAGEMENT ................................................................................................ 26
TROUBLESHOOT|NG ...................................................................................................................... 26
ABOUT AFTER_SALE SERV'CES ...................................................................................................... 26
FOR SUBSEQUENT OWNERS .......................................................................................................... 26
NOTICE

Thank you for purchasing HKS SPECIAL SET UP KIT | CONVERT KIT. Please read this manual to ensure safe use and
full functionality of the product. After installation, please follow the instructions in this manual and use the product safely.
Always ask a specialist to install the product, and be sure to read and understand this manual thoroughly before installation.
When installing or removing standard parts, use the maintenance manual issued by the manufacturer and this manual

together. If you do not have the maintenance manual, please purchase a new one.

ATTENTION

e This manual contains precautions that must be observed to ensure the safe installation of this product and to prevent

hazards or damage to the customer or third parties.

e This product is designed for automotive use only. Do not use this product for any purpose other than that for which it is
intended.

e \We are not responsible for any damage caused by modification or incorrect installation of this product or its accessories
by the customer or a third party.

e This product is designed for installation on stock vehicles and vehicles equipped with HKS products. We do not
guarantee the function, performance, or safety of this product when installed on vehicles other than those listed above.

e This manual is subject to change without notice.

e This product, including accessories, is subject to change without notice for improvement.

-1 - 14020-AN014/14999-AN004



SAFETY PRECAUTIONS

The following precautions for the use of this product are to prevent possible accidents and/or injuries and for proper use.

& WARNING Indicates risk of serious injury and/or possible death.

Indicates risk of damage to people or large-scale damage to property.
& CAUTION (Large-scale damage is the damage caused by a product defect.

Ex. Damage to a vehicle, burnout, etc.)

/A WARNING

® To prevent explosion and/or fires, always:
- Work on the vehicle in a well-ventilated area.

- Handle any flammable objects with care.

® To prevent electrical damage/burnsffires, always:
- Disconnect the negative terminal of the battery before beginning installation.

- When disconnecting connectors, take extra care to avoid breaking the connectors.

® Before jacking up the vehicle, always use wheel blocks and position the jack correctly. Also, do not start working
under the vehicle without using jack stands.
- Positioning the jack incorrectly imbalances the vehicle and may damage the vehicle body.

- Incorrect use of jack stands may result in the vehicle falling causing serious injury or possibly death.

/A CAUTION

® Do not incorrectly install this product.
- Incorrect installation of this product may lead to engine damage.
- Incorrect installation of this product may lead to loss of its original function.

® Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C/104°F

- Failure to let the engine cool down properly can lead to severe bumns.

® During the work, cover the hose and pipe with a rag to prevent foreign matter from entering the hose and piping.

- If neglected, contaminants in the piping can lead to engine damage.

-2- 14020-AN014/14999-AN004



| BEFORE INSTALLATION

Make sure that all of the parts listed in the Parts List are included in the kit.

Reference the stock service manual when removing stock parts.
If you do not have a service manual, please purchase one from the manufacturer.

® Be careful when handling this product; avoid dropping or subjecting it to excessive impacts. Failure to do so may result
in product damage or improper installation.
Use the proper tools when tightening nuts and bolts. If over-tightened, the bolts may become damaged.

® Make sure there is no oil left on connections between pipes and hoses. Wipe off all oil left on connections.
The pipe may come off when boost pressure increases.

® Keep the removed stock parts in a safe place for ease of reinstallation at a later date (if necessary). It is recommended
to mark the positions of the removed stock parts.

® \When refilling oil, make sure to use the appropriate type of ail.

/A\ WARNING

Disconnect the negative terminal of the battery before beginning installation to

prevent electrical damage and/or shock.

INSTALLATION NOTICE: Convert Kit GT55# R35 (Code No. 14999-AN004)

This product is a comprehensive parts package designed to facilitate the upgrade from HKS GT1000/GT1000+ Full Turbo
Kit to GT55# turbines. It contains all necessary components for the upgrade, with the exception of the turbocharger unit
itself.
Installation Instructions:
Please remove the original turbocharger unit by following the HKS GT1000/GT1000+ Full Turbo Kit installation manual
in reverse order.
Proceed with the installation of this product and the Symmetry Turbine GT55# by following the instructions from section
"2-4 Turbocharger Installation" in this manual.
Important Note:
Components highlighted in gray in the parts list and manual text (such as Wastegate) are NOT included in this product
package. Please reuse these components from your original GT1000/GT1000+ Full Turbo Kit.

-3- 14020-AN014/14999-AN004



| PARTS LIST

No. DESCRIPTION 14020-AN014 s 14999-AN004 IMAGE REMARKS
SPL.SET UP KIT | CONVERT KIT

P1 | Exhaust Manifold LH 1 -

P2 | Exhaust Manifold RH 1 -

P3 |Wastegate 2 - 50mm Valve
P4 | Front Pipe LH 1 -

P5 |Front Pipe RH 1 -

P6 |Suction Pipe LH 1 -

P7 | Suction Pipe RH 1 -

P8 |Chamber Pipe No.1 2 -

P9 |Chamber Pipe No.2 LH 1 -

P10 | Chamber Pipe No.2 RH 1 -

P11 |Qil Inlet Pipe LH 1 1 for GT5565_BB
P12 | Oil Inlet Pipe RH 1 1 for GT5565_BB
P13 | Oil Outlet Pipe LH 1 1 for GT5565_BB
P14 | Oil Outlet Pipe RH 1 1 for GT5565 BB
P15 | Water Pipe INLH 1 1 for GT5565 BB
P16 | Water Pipe IN RH 1 1 for GT5565_BB
P17 | Water Pipe OUT LH 1 1 for GT5565_BB
P18 | Water Pipe OUT RH 1 1 for GT5565_BB
P19 | Turbocharger Bracket LH 1 -

P20 | Turbocharger Bracket RH 1 -

-4 - 14020-AN014/14999-AN004



QTY.

No. DESCRIPTION 14020-AN014 14999-AN004 IMAGE REMARKS
SPL.SET UP KIT | CONVERT KIT

P21 | Chamber Pipe Bracket LH 1 -

P22 | Chamber Pipe Bracket RH 1 -

P23 |Engine Mount 1 -

P24 | Exhaust Manifold Gasket 2 -

P25 |Exhaust Housing Gasket 2 2 Inner dia. 50mm

P26 | Turbine Outlet Pipe Gasket 2 2 Inner dia. 73mm

P27 | Exhaust Pipe Gasket 2 2

P28 | Oil Outlet Gasket 2 2 for GT5565_BB

P29 | Compressor Outlet Gasket 2 2

P30 |Silicone Hose 60mm 2 -

P31 |Silicone Hose 70mm L55 2 -

P32 |Silicone Hose 70mm L70 2 -

P33 |Hose 6mm 1 - L4000

P34 | Hose 8mm 1 . 7D 1200

P35 |Hose 10mm L600 1 -

P36 |Hose 10mm L1000 1 -

P37 |Corrugated Tube 1 - 15mm L500

P38 | Thermal Tube 1 - 17mm L500

P39 | Banjo Bolt 7/16 2 2 E{ 7/16-24UNS

P40 |Banjo Bolt M14 4 4 E{ M14 P1.5

14020-AN014/14999-AN004




QTY.

No. DESCRIPTION 14020-AN014 14999-AN004 IMAGE REMARKS
SPL.SET UP KIT | CONVERT KIT

P41 | Copper Washer 12mm 12 12 ¢12

P42 | Copper Washer 14mm 8 8 @14

P43 | V-band 58 4mm 2 . KR

P44 |V-band 90.8mm 2 - '@

P45 |Hose Band #40 4 - @ Bead Type

P46 |Hose Band #48 8 - @ Bead Type

P47 |Insulation Sheet 3 - %& 300mmx300mm

P48 | Titting 6mm 3 -

P49 | Titting 8mm 1 -

P50 |Hose Fitting 6mm 3 1 R1/8

P51 |Hose Fitting 10mm 2 - R1/8

P52 | Hose Fitting L-shape 2 - R1/8-6mm

P53 |Elbow 2 - R1/8-Rc1/8

P54 | Power Steering Union 1 - AN6-M16 P15

P55 |O-Ring 1 - O 7.8mm ID

P56 |Fitting 1 - ANG6-10mm

P57 | Joint Pipe 1 - 10mm

P58 | Air Cleaner Filter 2 - Racing use only

P59 | Hose Clamp Mark 115 14 - 6mm

P60 |Hose Clamp Mark 130 5 - 8mm

14020-AN014/14999-AN004




No. DESCRIPTION 14020-AN014 T 14999-AN004 IMAGE REMARKS
SPL.SET UP KIT | CONVERT KIT
P61 Hose Clamp mark 155 6 - 10mm
P62 Spacer 1 - 6mm-12mm t10
P63 Plug 2 - R1/8
P64 Tie Wrap 10 - ™y
P65 Bolt M6 L10 6 - M6 P1.0
P66 Bolt M6 L15 1 1 M6 P1.0
P67 Bolt M6 L25 1 - M6 P1.25
P68 Bolt M8 L15 2 2 M8 P1.25
P69 Bolt M8 L20 7 7 M8 P1.25
P70 Bolt M10 L25 2 - M10 P1.5
P71 Bolt M10 L40 4 4 M10 P1.5
P72 Button Bolt M8 L22 2 2 @\s M8 P1.25
P73 Button Bolt M8 L25 2 2 @\\ M8 P1.25
P74 Cap Bolt 3 - Low head
P75 Stainless Nut 6 4 Sl M10 P1.5
P76 Self-locking Nut 12 12 M8 P1.25
P77 Flat Washer 6mm-13mm 7 - M6
P78 Flat Washer 6mm-18mm 1 1 M6
P79 Flat Washer 8mm-18mm 10 10 M8
P80 Flat Washer 8mm-22mm 3 3 M8

-7 - 14020-AN014/14999-AN004



QTY.
No. DESCRIPTION 14020-AN014 14999-AN004 IMAGE REMARKS
SPL.SET UP KIT | CONVERT KIT

P81 Flat Washer M10 2 2 M10
P82 Stainless Washer 12 8 M10
P83 Spring Washer M6 7 - @ M6
P84 Spring Washer M10 6 4 @ M10
P85 Stud Bolt 12 12 M8 P1.25
P86 Installation Manual 1 1 -
P87 Installation Manual 1 1 Wastegate
| REPAIR PARTS (Sold separately)
DESCRIPTION PRODUCT NUMBER REQUIED QT IMAGE REMARKS
Air Cleaner Filter G04513-K00410-00 2 Racing use only

-8- 14020-AN014/14999-AN004




1. REMOVAL OF STOCK PARTS

(1) Remove the exhaust system, engine, and turbochargers. Refer to the stock service manual.

NOTE
» Keep all removed parts until installation process is completed. Some parts will be reused.

2. INSTALLATION OF KIT PARTS

2-1. Relocation of Power Steering Line “Only for Left Handle vehicle”

(1) Disconnect the Power Steering Pipe and Stock Pipe Clamp as shown in Diagram 2-1-1 and 2-1-2.

| Disconnect

Stock Pipe Clamp

(2) Install the Joint Pipe to reuse the Stock Pipe Clamp. Reinstall
the Stock Pipe Clamp to the vehicle. Reuse
(Dia.2-1-2, 2-1-3)

- P57 Joint Pipe x1
* Reuse: Stock Pipe Clamp %1

Tightening torque Nm(kgf-m) T=7(0.7)

(3) Install the O-Ring to the Power Steering Union. Install the
Power Steering Union to the vehicle. (Dia. 2-1-4, 2-1-5)

i

P54 Power Steering Union  x1
* P55:0-Ring  x1

Tightening torque Nm(kgf-m) T=15(1.5)
-9 - 14020-AN014/14999-AN004



(4) Install the Fitting to the Power Steering Union.

(Dia. 2-1-6) Hose 10mm L600, Fitting
Hose Clamp Mark 155

- P56 Fitting %1 \

Tightening torque Nm(kgf-m) T=15(1.5)

Tie Wrap,

Dia.2-1-6 Corrugated Tube

(5) Cut the Hose 10mm L600 to approximately 500mm. Hose 10mm L600.
Cut the Corrugated Tube to approximately 430mm. Hose Clamp Mark 155
Cover the cut Hose 10mm with the cut Corrugated Tube.
(Dia. 2-1-6, 2-1-7)

+ P35:Hose 10mm L600 %1
+ P37:Corrugated Tube x1

(6) Connect the Hose 10mm with the Corrugated Tube to the Fitting and Stock Power Steering Pipe.
Secure them using the Hose Clamp Mark 155.
Make sure to secure the Hose using the Tie Wrap so it does not come in contact with the Drive Shaft and/or any other
parts of the vehicle. (Dia.2-1-6, 2-1-7)

* P61:Hose Clamp Mark 155 x2
- P64:Tie Wrap x10

2-2. Installation of Engine Mount

(1) Replace the Stock Engine Mount with the provided Engine Gap Boll
Mount using the following parts. Flat Washer M10
- P23:Engine Mount %1 Reuse
- P74:Cap Bolt x3
- P81:Flat Washer M10  x2 Cap Bolt
Tightening torque Nm(kgf-m) T=48(4.9) Reuse
| Dia.2-2-1 Reuse

-10 - 14020-AN014/14999-AN004



2-3. Installation of Exhaust Manifold

(1) Install the Stud Bolts to the Exhaust Manifold LH and RH.
(Dia.2-3-1, 2-3-2)

« P1:Exhaust Manifold LH LH x1
» P2:Exhaust Manifold RH %1
+ P85:Stud Bolt %6

Exhaust Manifold Side

eratimtiosis]

Tightening torque Nm(kgf-m) T=13(1.3)

NOTE

- Stud Bolts of other lengths cannot be used with this product.

* Apply anti-seize lubricant to thread.

(2) Install the Exhaust Manifold LH and RH on the engine using
the following parts. (Dia.2-3-3)

= P24 : Exhaust Manifold Gasket x2
* Reuse : Stock Nut x12

Tightening torque Nm(kgf-m) T=48(4.9)

(3) Modify the re-used Stock Exhaust Manifold Cover LH, RH so it does not come in contact with the Exhaust Manifold LH,

RH when installing both parts. (Dia. 2-3-4, 2-3-5)

 Reuse : Stock Exhaust Manifold Cover LH x 1
» Reuse : Stock Exhaust Manifold Cover RH x 1

NOTE

* The re-used Stock Exhaust Manifold Cover LH, RH will be installed later.

-17 -

14020-AN014/14999-AN004



2-4. Installation of Turbocharger
(1) Remove Plug M14 of the Turbocharger LH and RH
sold separately from the position circled in Diagram

2-4-1 and 2-4-2, then reuse. Q

+ Sold separately : Turbocharger LH x 1
= Sold separately : Turbocharger RH  x 1

(2) Install the reuse Plug M14 and Copper Washer to the position
circled in Diagram 2-4-4 and 2-4-6 of the Turbocharger LH and RH.
(Dia.2-4-3, 2-4-4, 2-4-6)

- Reuse : PlugM14 x2

* Reuse : Copper Washer x 2
Reuse Plug M14,

Copper Washer

Tightening torque Nm(kgf-m)
T=36(3.7)

(3) Install the Stud Bolt to the Turbocharger LH and RH.

(Dia. 2-4-4, 2-4-5, 2-4-6) RH

2

+ P85:Stud Bolt x6

Turbine Outlet Side
Q

Dia.24-5

Tightening torque Nm(kgf-m) T=13(13)

NOTE
* Apply anti-seize lubricant to thread.

(4) Install the Hose Fitting on the Turbocharger LH. (Dia. 2-4-7)
+ P50 : Hose Fitting 6mm  x 1
Tightening torque Nm(kgf-m) T=7(0.7)

NOTE
- Wrap the threaded portion with PTFE thread seal tape. O

-12 - 14020-AN014/14999-AN004



(5) Temporarily install the Turbochargers LH and RH to the Exhaust

Manifold LH and RH with the general M8 Nuts.

Referto 2-10 Installation of Chamber Pipe, and temporarily
attach P8: Chamber Pipe No. 1, and check that the Chamber Pipe
does not interfere with the Engine Mount. If it does interfere, adjust

the angle of the Center Housing and the Compressor Housing.
(Dia. 2-4-8, 2-4-9)

* General parts : M8 Nut x 6 (Not include)

NOTE
* The M8 Nuits in the kit are Lock Nuts and are difficult to remove,
so please use General M8 nuts for temporary assembly.

* Adjust the positions of the Chamber Pipe, Oil Pipe, and Water
Pipe here so installation of these pipes will be easier.

 Make sure there is sufficient clearance between the Pipes and the
vehicle’s body.  Adjust the pipe positions if necessary.

» If changed the installation angle of the Turbocharger(s), follow the
procedure (6) and (7) tighten the V-band nuts 1/4UNF and the
Clamp Bolts M6.

(6) Remove the Turbocharger LH and RH.
Tighten the V-band nut 1/4UNF. (LH, RH) (Dia. 2-4-10)

Tightening torque Nm(kgf-m) T=14.7(1.5)
(7) Tighten the Clump Bolt M6 on the compressor housings.
There are 6 bolts on each of the compressor housing.

(LH, RH) (Dia. 2-4-10)

Tightening torque Nm(kgf-m) T=7.5(0.8)

(8) Install the Turbocharger to the Exhaust Manifold LH and RH using

the following parts. (LH, RH) (Dia.2-4-11, 2-4-12)

» P25: Exhaust Housing Gasket x2
* P76 : Self-locking Nut x 6

Tightening torque Nm(kgf-m) T=20(2.0)

NOTE
* Apply anti-seize lubricant to thread of the stud bolt.

-13 -

General M8 Nuts
at temporarily install

Be careful of Fitting interference

oNe

FReuse
;T_w'bocharger_él_':;cket LH '
'Reuse
Bolt M8 L20,

Flat Washer 8mm-22mm

14020-AN014/14999-AN004



(9) Install the Turbocharger Bracket LH and RH on engine
reusing Stock Bolt M10. Using the following provided parts
on Turbocharger LH and RH. (Dia.2-4-11, 2-4-12)

+ P19 : Turbocharger Bracket LH
* P20 : Turbocharger Bracket RH
* P69 : Bolt M8 L20 %2

* P80 : Flat Washer 8mm-22mm %2
* Reuse : Stock Bolt M10 x4

x1
x1

Tightening torque Nm(kgf-m) M8: T=18(1.8)
M10: T=48(4.9)

2-5. Installation of Oil Pipe

(1) Blow off any dust and/or debris inside the Qil Inlet Pipes and the
Banjo Bolts with an air gun. Make sure no foreign objects enter the
Turbocharger through the pipes. (Dia.2-5-1)

- P11: Ol Inlet Pipe LH  x 1 [forwater | | forOil |
- P12: Qil Inlet Pipe RH  x 1
NOTE
* Reuse the Stock Banjo Bolt M12
for the engine block side.
* Make sure to use a correct

Stock Banjo Bolt M12 for Water and for Qil.

Turbocharger Bracket RH ‘
O
: Bolt M8 L20,
Dia.2-4-12 Flat Washer 8mm-22mm

* The Stock Banjo Bolt M12 with smaller center hole diameter is for Qil. (Dia.2-5-2)

(2) Install the Oil Inlet Pipe LH on the Turbocharger LH and the engine
using the following parts. (Dia.2-5-3)

* P39: Banjo Bolt 7/16  x1
* P41 : Copper Washer 12mm x4

* Reuse : Stock Banjo Bolt M12 for Oil %1

Tightening torque Nm(kgf-m) T=27(2.8)

(3) Install the Qil Inlet Pipe RH on the Turbocharger RH and the engine
using the following parts. (Dia.2-5-4)

* P39 : Banjo Bolt 7/16  x1

* P41 : Copper Washer 12mm x4

* Reuse : Stock Banjo Bolt M12 for Oil  x1

Tightening torque Nm(kgf-m) T=27(2.8)

_14_

Dia.2-5-1
! Reuse

Reuse

14020-AN014/14999-AN004



(4) Install the Oil Outlet Pipe LH and RH to Turbocharger LH and RH
using the following parts. (Dia.2-5-5, 2-5-6)

* P13: Oil Outlet Pipe LH x 1

* P14 : Oil Outlet Pipe RH  x1

- P28 : Oil Outlet Gasket x 2

* P69 :BoltM8L20 x4

* P79 : Flat Washer 8mm-18mm x4

Tightening torque Nm(kgf-m) T=18(1.8)

NOTE

O

_ Bolt M8 L20,
Dia.2-5-5 Flat Washer 8mm-18mm

* Blow air into the Qil Outlet Pipe LH and RH before installation to prevent a foreign object from entering into the engine.

(5) Install Qil Outlet Pipe RH to engine mount so it does not come
in contact with the drive shaft using the following parts. (Dia.2-5-6)

- P66 : Bolt M6 L15 %1
- P78 : Washer 6mm-18mm  x1

Tightening torque Nm(kgf-m) T=7(0.7)

2-6 Installation of Wastegate

(1) Adjust the positions of the Wastegate’s upper case. (Dia. 2-6-1)

- P3 : Wastegate X2

/A\ WARNING

@ [f the proper tools are not used, the spring may come out and
cause an injury.
- Reference to the Installation Manual of Wastegate at parts
list No.P87.
- When adjusting the upper case, use SST or hydraulic press.

(2) Install the Plug and Hose Fittings to the Wastegate. Make sure the

Wastegates function properly after installation. (Dia.2-6-2)

« P50 : Hose Fitting 6mm  x 2
- P52 : Hose Fitting L-shaped %2
P63 :Plug x2

Tightening torque Nm(kgf-m) T=7(0.7)

NOTE
- Wrap the threaded portion with PTFE thread seal tape.

_’|5_

O

LH: 45° 'RH: 30°

AN

Dia.2-6-1

O

14020-AN014/14999-AN004



(3) Install the Wastegates to the Exhaust Manifolds LH and RH using the
following parts. (Dia. 2-6-3)
* P44 : V-band 90.8mm x2

Tightening torque Nm(kgf-m) T=7(0.7)

NOTE
* Temporarily install the Front Pipe to adjust the angle of the Wastegate.
* Apply anti-seize lubricant to thread.

2-7 Modification of Stock Water Pipe

Modify the Stock Water Pipe so it does not come in contact with the Wastegate. (Dia. 2-7-1 to 2-7-4)

(1) Cut the Stock Water Pipe as shown in Diagram 2-7-1.

Cut

(2) Drill a 7mm hole in the bracket as shown in Diagram 2-7-2. 7mm
—| |-
7mm T E;
(3) Insert the provided Spacer between the modified bracket and .
the engine. Weld the Stock Water Pipe (previously cut in 2-7-1) | | Weld here
and install the Stock Water Pipe using the following parts. Make \ | Spacer
sure the Stock Water Pipe does not come in contact with the
Wastegate. (Dia. 2-7-3)

* P62 : Spacer x1

. P67 : Bolt M6 L25 1 @ %
+ P77 : Flat Washer 6mm-13mm  x 1 ‘\ /‘

» P83 : Spring Washer M6 x 1

Tightening torque Nm(kgf-m) T=7(0.7)

NOTE
» If connect the cut pipes with a joint hose, be sure to install the pipes with removal prevention processing to prevent leaks.
* Blow air into the pipe before installation to prevent a foreign object from entering into the engine.

-16 - 14020-AN014/14999-AN004

| Need adequate clearance |




(4) Bend the 8mm pipe so it does not come in contact with the
13mm pipe. (Dia.2-7-4)

Dia.2-7-4

2-8 Installation of Water Pipe

(1) Blow off any dust and/or debris inside the Water Pipes and the Banjo Bolts with an air gun.
Make sure no foreign objects enter the Turbocharger and
[LH | RH
engine through the pipes. (Dia.2-8-1) - [RH |

« P15 : Water Pipe INLH  x 1
* P16 : Water Pipe INRH  x 1

* P17 : Water Pipe OUTLH x1
* P18 : Water Pipe OUTRH x 1 O

NOTE O

* On the engine side, reuse the “Stock Banjo Bolt M12 for Water” |5> 2

which has a larger center hole. (Dia.2-5-2, 2-8-1)

(2) Install the Water Pipe IN LH on the Turbocharger LH and the
engine using the following parts. (Dia.2-8-2)

* P40 : Banjo Bolt M14  x 1
* P41 : Copper Washer 12mm x 2

* P42 : Copper Washer 14mm  x 2

* Reuse : Stock Banjo Bolt M12 for Water x 1

Tightening torque Nm(kgf-m) M12: T=27(2.8)

M14: T=36(3.7)

(3) Modify the reuse Stock Exhaust Manifold Cover LH so it does
not come in contact with the Water Pipe OUT LH. Install the
modified Stock Exhaust Manifold Cover LH. (Dia.2-8-3)

Modification required

- P65:Bolt M6 L10 x3

» P77 : Flat Washer 6mm-13mm x 3

* P83 : Spring Washer M6 x 3

* Reuse : Stock Exhaust Manifold Cover LH x1

Tightening torque Nm(kgf-m) T=7(0.7)

NOTE
* Apply anti-seize lubricant to thread.

-17 - 14020-AN014/14999-AN004



(4) Install the Water Pipe OUT LH on the Turbocharger LH using the following parts. (Dia.2-8-3)

* P40 : Banjo Bolt M14  x 1
* P42 : Copper Washer 14mm  x 2

Tightening torque Nm(kgf-m) T=36(3.7)

(5) Install the Water Pipe IN RH on the Turbocharger RH and the
engine using the following parts. (Dia.2-8-4)

- P40 : Banjo BoltM14 x1

* P41 : Copper Washer 12mm  x 2
» P42 : Copper Washer 14mm  x 2 Reuse
* Reuse : Stock Banjo Bolt M12 for Water x 1

Tightening torque Nm(kgf-m) M12: T=27(2.8)
M14: T=36(3.7)

Dia.2-8-4

(6) Install the Water Pipe OUT RH on the Turbocharger RH and
the engine using the following parts. (Dia.2-8-5)

* P40 : Banjo Bolt M14  x1 @
- P42 : Copper Washer 14mm  x 2
- P69 :Bolt M8 L20 x 1

» P80 : Flat Washer 8mm-22mm x 1

Bolt M8 L20,
Flat Washer 8mm-22mm

Tightening torque Nm(kgf-m) M8: T=18(1.8)
M14: T=36(3.7)

(7) Modify the re-used Stock Exhaust Manifold Cover RH so it
does not come in contact with the Turbocharger RH. Install the
modified Stock Exhaust Manifold Cover RH using the following
parts. (Dia.2-8-6)

Modification required

* P65 :BoltM6 L10 x 3

- P77 : Flat Washer 6mm-13mm x 3

* P83 : Spring Washer M6 x 3

* Reuse : Stock Exhaust Manifold Cover RH  x 1

Tightening torque Nm(kgf-m) T=7(0.7)

NOTE
* Apply anti-seize lubricant to thread.

-18 - 14020-AN014/14999-AN004



(8) Modify the stock hose as shown in Diagram 2-8-7.
Install the modified hose to the stock water pipe.

Cut this part to 15mm

(9) Route the water line as shown in Diagram 2-8-8 and 2-8-9 using the following parts.

Hose 8mm (40mm)

T+fitting 8mm

Dia.2-89

Dia.2-8-8

- P34 : Hose 8mm [Cutto 40mminlength x 1]
* P49 : THitting 8mm  x 1
* P60 : Hose Clamp Mark 130 x5

2-9 Installation of Front Pipe

(1) Install the reuse Stock A/F Sensor and O2 Sensor to Front LH =
Pipe LH and RH. Install to both sides’ Turbocharger and [LH | [RH |

Wastegate using the following parts. (Dia. 2-9-1) O

- P4 : Front Pipe LH x1

* P5: Front Pipe RH x1 Q
P26 : Turbine Outlet Pipe Gasket x2
* P43 : V-band 58.4mm x 2

» P76 : Self-locking Nut x 6

* Reuse : Stock A/F Sensor  x 2

* Reuse : Stock O2 Senso  x 2

Dia.2-9-1

Tightening torque Nm(kgf-m) V-band 58.4mm:T=4.5(0.46)
Selfdocking Nut: T=20(0.2)
Stock A/F Sensors and O2Sensors : T=50(5.0)
NOTE
* Apply anti-seize lubricant to thread of the Stud bolts on Turbocharger LH and RH.

-19 - 14020-AN014/14999-AN004



(2) Install the re-used Stock Bracket to Front Pipe LH and RH
using the following parts. (Dia.2-9-2)

* P70:BoltM10L25 x2

» P75 : Stainless Nut  x 2

- P82 : Stainless Washer x4

* P84 : Spring Washer M10  x 2
* Reuse : Stock Bracket x 1

Tightening torque Nm(kgf-m) T=25(2.5)

NOTE

Dia.2-9-2

« Install the Bracket to the opposite direction from the Stock Catalytic Converters removed.

(3) When installing center pipe of other product, use the following parts.

* P27 : Exhaust Pipe Gasket x 2
* P71:BoltM10L40 x4

P75 : Stainless Nut x4

* P82 : Stainless Washer x 8

* P84 : Spring Washer M10 x4

Tightening torque Nm(kgf-m) T=25(2.5)

2-10 Installation of Chamber Pipe

(1) Install the Chamber Pipe No.1 and No.2 LH to Turbocharger LH
using the following parts. (Dia.2-10-1, 2-10-2)

P8 :
- P9 :
- P29:
- P30:
- P45 :
- P72:
- P73:
- P79:

Tightening torque Nm(kgf-m) Hose band: T=4.2(0.43)

NOTE

- Make sure the Chamber Pipe No.1 does not come in contact with
the Fitting while the engine vibrates. (Dia.2-10-1)

Chamber Pipe No.1 x1
Chamber Pipe No.2LH x1
Compressor Outlet Gasket x 1
Silicone Hose 60mm x 1
Hose Band#40 x2

Button Bolt M8 L22 x 1

Button Bolt M8 L25 x 1

Flat Washer 8mm-18mm x 2

M8: T=13(1.3)

= Adjust the position of the Chamber Pipe so it does not come in
contact with the vehicle’s body.

-20 -

Button Bolt M8 L25

Button Bolt M8 L22

Dia.2-10-1 | | Fitting

14020-AN014/14999-AN004




(2) Install the Chamber Pipe Bracket LH to engine using the following
parts. (Dia.2-10-3)

* P21 : Chamber Pipe Bracket LH x 1
- P68 :Bolt M8 L15 x1

- P79 : Flat Washer 8mm-18mm  x 1
* Reuse : Stock Bolt  x 1

Tightening torque Nm(kgf-m) M8: T=13(1.3)

(3) Install the Chamber Pipe No.1 and No.2 RH to Turbocharger RH Button Bolt M8 L25

using the following parts. (Dia.2-10-4)
Button Bolt M8 L22

* P8 : Chamber Pipe No.1 x 1

* P10 : Chamber Pipe No.2RH x 1

* P29 : Compressor Outlet Gasket  x 1
* P30 : Silicone Hose 60mm x 1

- P45 : Hose Band#40 x2

» P72 : Button Bolt M8 L22 x 1

* P73 : Button Bolt M8 L25 x 1

- P79 : Flat Washer 8mm-18mm  x 2 Dia.2-10-4

Tightening torque Nm(kgf-m) Hose band: T=4.2(0.43)
M8: T=13(1.3)

NOTE
* Adjust the position of the Chamber Pipe so it does not come in contact with the vehicle’s body.

(4) Install the Chamber Pipe Bracket RH to engine using the
following parts. (Dia.2-10-5)

P22 : Chamber Pipe Bracket RH x 1
- P68 :Bolt M8 L15 x 1

« P79 : Flat Washer 8mm-18mm x 1

* Reuse : Stock Bolt  x 1 | Reuse

Tightening torque Nm(kgf-m) M8: T=13(1.3)

NOTE

» Make sure the Chamber Pipe does not come in contact with the belt and vehicle’s body.

-21- 14020-AN014/14999-AN004



2-11 Connection of Wastegate

(1) Connect the Wastegates using the following parts. (Dia. 2-11-1, 2-11-2)

To the Wastegate
Lower Case

| To the EVC Valve

Connect to the Wastegate

Lower Case.

- P33:Hose 6mm x 1
* P48 : T-Fitting 6mm x 3
* P59 : Hose Clamp Mark 115 x 14

NOTE
- This section assumes that a HKS EVC will be installed on the vehicle.
+ Refer to the HKS EVC manual at connecting the Hose on the EVC Valve.

2-12 Installation of Insulation Sheet

(1) Use Insulation Sheet to the vehicle’s body as shown in Diagram. (Dia. 2-12-1, 2-12-2)

Dia.2-12-1 Dia.2-12-2

» P47 : Insulation Sheet x3

2-13 Reinstallation of Engine

(1) Reinstall the stock parts that were removed from engine referring to the stock service manual, and reinstall the engine to
the vehicle.

NOTE
* Install the Suction Pipes after the engine is reinstalled to the vehicle.
* If not, the Suction Pipes may come in contact with the vehicle’s body.

-22 - 14020-AN014/14999-AN004



2-14 Installation of Suction Pipe

(1) Install the provided Elbow, Hose Fitting 10mm, and Hose 10mm to
the Suction Pipe LH and RH. (Dia.2-14-1, 2-14-2)

* P6 : Suction Pipe LH x1

* P7 :Suction PipeRH x 1

- P36 : Hose 10mm L1000 [Cutto 300mm x 2]
- P38 : Thermal Tube [Cutto 250mm x 2]

* P51 : Hose Fitting 10mm x 2

- P53 :Elbow x2

* P61 : Hose Clamp Mark 155 x 2

Tightening torque Nm(kgf-m) Elbow, Hose Fitting 10mm : T=7(0.7)

NOTE
* Wrap the threaded portion with PTFE thread seal tape.
» If cut open the Thermal Tube and install it, secure it in place with steel wire in several places.

(2) Install the Suction Pipe LH and RH to each Turbocharger.
Install the Hose 10mm to the Blow-by Fittings on both the left
and right Valve Covers. (Dia. 2-14-2)

» P31 : Silicone Hose 70mm L55 x 2
- P46 : Hose Band #48 x4
* P61 : Hose Clamp Mark 155 x 2

Tightening torque Nm(kgf-m) T=4.2(0.43)

e

* Blow air into the pipes and the Hoses before installation to prevent foreign objects from entering into the Turbocharger.

For vehicle not equipped with the RACING SUCTION

(3) Install air cleaner parts that are sold separately, refer to manual of
the HKS “TURBINE SUCTION KIT R35".

Install the Suction Pipe of “TURBINE SUCTION KIT R35” with
Airflow Meter Sensor to the Suction Pipe LH and RH. Install the
Filter Assy on both the left and right sides. (Dia.2-14-3)

- P32 : Silicone Hose 70mnm L70 x 2
* P46 : Hose Band #48 x4

Tightening torque Nm(kgf-m) T=2.5(0.25)

Dia.2-14-3

NOTE

- HKS “TURBINE SUCTION KIT R35” is required in order to use this kit.
Other Air intake products cannot be used with as the pipe diameters are different.
"RACING SUCTION" cannot be used directly either. (Refer to next page.)
» Additional fuel settings be necessary.
- If proper fuel settings, possible use without the Air Guide provided in “TURBINE SUCTION KIT R35”.

-23- 14020-AN014/14999-AN004



For the vehicle equipped with RACING SUCTION

(3) Remove the Airflow Adapter included with RACING SUCTION and replace it with following the Suction Pipe.

However, vehicles that have been fitted with the HKS GT1000/GT1000+ do not need to be replaced as they already
have suction pipe.

SEPARATELY SOLD PARTS
DESCRIPTION PRODUCT NUMBER QrY. IMAGE REMARKS
TURBINE SUCTION KIT
Suction Pipe G17811-N49080-00 2 components

(4) Assemble the two Suction Pipes. Ensure that the Stock Airflow .

Meter Sensor's Stock O-Ring is seated correctly, while taking | Stock Airflow Meter Sensor (Reuse) ‘

caution that it does not get pinched in the Suction Pipe.

(Dia.2-14-4)

* Reuse : Spacer 4mm-12mmt1.5 x4

* Reuse : BoltM4 L10 x4

* Reuse : Stock Airflow Meter Sensor  x 2

Tightening torque Nm(kgf-m) T=2.5(0.25)
-Dia.2-14-4
(5) Install the Suction Pipe to Suction Pipe LH and RH using the
following parts, install the air cleaner on both the left and right sides.
(Dia.2-14-5)

» P32 : Silicone Hose 70mnm L70 x2

* P46 : Hose Band #48 x4

Tightening torque Nm(kgf-m) T=2.5(0.25)
NOTE .

Dia.2-14-5
* The silicone hose 60mm and hose band #40 that come with I
RACING SUCTION are not used.

+ Additional fuel settings are necessary.
« If proper fuel settings, possible use without the Air Guide provided in RACING SUCTION.

2-15 Installation of Air Cleaner Filter
Remove the Filter Assy refer to the manual of “TURBINE SUCTION KIT R35 or RACING SUCTION”. Replace the Air
Cleaner Filters of “TURBINE SUCTION KIT R35 or RACING SUCTION” to following provided parts, and reinstall the
Filter Assy on both the left and right sides. (Dia.2-14-3, 2-14-5)

- P58 : Air Cleaner Filter x 2

NOTE

* The Air Cleaner Filter included in this kit is for racing use only and should not be used on public roads.

* Use the Air Cleaner Filter (wet 2-layer type) include in “TURBINE SUCTION KIT R35 or RACING SUCTION” when test
starting engine.

-24 - 14020-AN014/14999-AN004



| 3. REINSTALL OF STOCK PARTS

(1) Reinstall stock parts that were removed from the vehicle, refer to the stock service manual.

(2) Reconnect the negative terminal to the vehicle's battery.

/\\ WARNING

When reconnecting the terminal, be careful not to cause a short which can cause
electrical damage and/or shock.

| 4. SETTING BY OTHER PRODUCTS

(1) Settings of additional fuel and ignition, by using HKS F-CON or similar device are required.

(2) Settings of boost using HKS EVC or similar device are required.

(3) Replace the spark plug, injector and fuel pump if necessary.

| 5. CONFIRMATION AFTER INSTALLATION

(1) After completing the installation work, be sure to check each item.

NOTE
+ Immediately after starting the engine, keep it idling and do not increase the engine speed.
Before | After After After

starting | starting | stopping | the
CHECKLIST the the the test
engine | engine | engine run
Are pipes and hoses piped correctly? o

Are hoses free of kinks or excessive bending?

Is the hose band securely tightened?

Are bolts and nuts securely tightened?

Are installed parts interfering with other parts?

Are the installed parts firmly secured?

Is the cable terminal securely attached to the negative battery terminal?

Is the engine oil level between H (F) and L on the level gauge?

Are there any oil, coolant or fuel leaks from any parts?

Is there any air leakage from any parts?

Is there any exhaust gas leaking any parts by engine rev up lightly a few times?
Is there any interference noise from each component?

Are the installed parts working properly? (Visual and instrumental confirmation)
Is the boost pressure set to the desired level?

olo|lojJo|J]O]|J]O]|O|O

oO|lO|O|O|O

oO|lO0O|O|O

(2) After checking each part, if the bumper and undercover were removed during check, reinstall them in their original
positions.

This completes the work.

-25- 14020-AN014/14999-AN004



| MAINTENANCE AND MANAGEMENT

e Maintenance of this product in necessary in order to maintain the safety, reliability, and function of this product.
—Maintenance is this the responsibility of the driver/owner.
= If you notice any abnormalities other than those listed in the instruction manual, please contact a professional.

e Change the plugs according to the driving conditions. For details, please contact a specialist.

e Replace the air filter element at regular intervals.
(Recommended) Replace every 3,000~5,000km/2,000-3,200miles or every 3~6 months.
However, conditions vary depending on usage and environment, so early replacement is recommended depending on the
degree of soiling. Replacement air filters are sold separately.
Item: Super Power Flow 150mm replacement filter
or Power Flow replacement filter (Item No.:G04513-K00410-00) Racing use only (Gray)

e Change the il regularly.
—When changing the oil, use oil specified by HKS.
— Change guideline: every 2,000-3,200miles / 3,000-5,000km or every 3 to 6 months.

o [f work needs to be performed outside the scope of this manual, consult a professional.

| TROUBLESHOOTING

e Never attempt to repair any malfunctions on your own. Please contact a professional for repair.
e If you experience abnormal noises, scents, or vibrations from the vehicle, reference the vehicle's Owner's Manual.

/A WARNING

® Never start the engine if there is a leak (oil, coolant, or fuel).

- In the worst case scenario, oil or fuel leakage could cause a vehicle fire.

® If you notice any abnormalities while driving, such as a drop in oil pressure, stop driving immediately and check for

oil leaks.
If there is an oil leak, do not restart the engine.

Explain the situation to a professional, including where and how the leak is coming from, and request repairs.

If the oil leak is serious, please ask for emergency measures to prevent secondary damage.

Be sure to follow the instructions of a professional.

In the worst case scenario, an oil leak could cause a vehicle fire.

| ABOUT AFTER-SALE SERVICE

e For inquiries about this product, please contact a specialist or the store where you purchased it.
e Please note that the contents of this manual may change without notice.

FOR SUBSEQUENT OWNERS

e \When passing on this product, be sure to pass on the instruction manual to the next owner.
e \When removing this product from your vehicle, please be sure to ask a professional to remove it.

- 26 - 14020-AN014/14999-AN004



HKS Co., Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN
https://www.hks-power.co.jp/en/



